
UNICOR

Approach™ Seating Parts Diagram

 



6

1

2

3

4

11

10

7

5

9

8

Item Part Number Item Description
1 12.0671 Screw, #10-32 x 1/2" Torx Flat Head Machine
2 12.0575 Nut, 1/2-13
3 12.0570 Lock Washer, 1/2"
4 44.0350.XX Beam End Cap
5 10.0275 Glide
6 44.0376.places.XX Beam Weldment
7 44.0385.XX Support Column
8 44.0352.XX Base bracket (Foot)
9 12.5035 Cap Screw, 1/2-13 x 6 1/2" Socket Head
10 12.5020 Cap Screw, 1/2-13 x 7" Hex Head
11 44.0390.XX Floor Mounting Bracket

Approach ™ Seat ing
Foot  to  Beam Parts  Diagram

1

“.XX” = Select Color or Finish

 



Approach ™ Seat ing
Seat  Assembly  Par ts  Diagram

2

19

2

23
20

4

3

17 3

2

18

1

6

4

14

14

7

8

17

16

12
11

15

9

16

22

24

5

3

3

2 13

8
7

6

1

1

4

10

25

9

21

4

Item Part Number Item Description
1 12.0671 Screw, #10-32 x 1/2" Torx Flat Head Machine
2 12.5025 Screw, 1/4-20 x 3/4" Flat Head Socket
3 12.5026 Screw, 5/16-18 x 3/4" Flat Undercut Head Socket
4 44.0360 Bushing, Hex
5 12.5028 Cap Screw, 5/16-18 x 21/2" Socket Head
6 12.5022 Cap Screw, 1/4-20 x 1" Hex Head Grade 8
7 12.3122 1/4" Flat Washer
8 12.0344 Washer, 1/4" I.D. External Tooth Star
9 12.5027 Cap Screw, 5/16-18 x 3/8" Socket Head
10 12.5017.P Cap Screw, 1/4-20 x 3" Socket Head
11 44.0354.XX Armrest
12 44.0383.XX Retaining Cap, Armless Option
13 44.0361.XX Casting Cover, Armrest

Item Part Number Item Description
14 44.0353.XX Rear Arm Casting
15 44.0359.XX Casting Cover, Rear
16 44.0391 Seat Pin
17 44.0351.XX Front Arm Casting
18 44.0362.XX Casting Cover, Front
19 GTB GateOne Back Assembly
20 GTS GateOne Seat Assembly
21 44.0365.XX Seat Bracket, Front
22 44.0357.XX Bracket Clip, Row End
23 44.0358.L.XX Back Bracket Weldment, Left-Hand
24 44.0358.R.XX Back Bracket Weldment, Right-Hand
25 12.0410 Lock Washer, 1/4"

“.XX” = Select Color or Finish

 



1

6

2

4
4

5

8

5
7

6

3

7

2

Item Part Number Item Description
1 05.0102 In-Line Table Top
2 12.5029 Screw, 1/4-20 x 3/4" Pan Head Tapping Type A
3 12.1250 U-Bolt
4 12.5034 Nut, 1/4-20 Centerlock
5 44.0375.XX Support Anchor
6 44.0381.XX In-Line Table Support Bracket
7 12.0671 Screw, #10-32 x 1/2" Torx Flat Head Machine
8 44.0382.XX Beam Cover

Approach ™ Seat ing
In- l ine  Table  Par ts  Diagram

3

“.XX” = Select Color or Finish



Approach ™ Seat ing
Corner  Table  Par ts  Diagram

1

5

6

2

8

8

4

3

2

7

2

Item Part Number Item Description
1 05.0101 Corner Table Top
2 12.5029 Screw, 1/4 x 3/4" Pan Head Tapping Type A
3 44.0366.XX Corner Table Support Weldment
4 10.0275 Glide
5 44.0374 Washer, Cinch
6 44.0384.XX Cinch Bracket
7 12.3122 Washer, 1/4" I.D.
8 12.5022 Cap Screw, 1/4-20 x 1" Hex Head Grade 8

4

“.XX” = Select Color or Finish

 



4

5
9

3

5 8

5

1

6

1

75

Item Part Number Item Description
1 44.0389.XX Wallsaver Kit, Back
2 44.0388.XX Wallsaver Kit, Side
3 44.0387.XX Ganging Bracket Kit, Side
4 44.0386.XX Ganging Bracket Kit, Back
5 12.5033 Screw, 1/4-20 x 1/2" Phillips Pan Head Taptite
6 44.0319.XX Wallsaver, Back
7 44.0318.XX Wallsaver, Side
8 44.0317.XX Ganging Bracket, Side
9 44.0316.XX Ganging Bracket, Back

Approach ™ Seat ing
Wal lsavers  and Gangers Parts  Diagram

5

“.XX” = Select Color or Finish



Approach™ Seating Parts Diagram

800.827.3168                                                                                                           www.unicor.gov

CATPIEA449


	Foot to Beam Parts Diagram
	Seat Assembly
	In-Line Table Parts Diagram
	Corner Table Parts Diagram
	Wallsaver and Gangers

